HE KROFTMAN I & &F 5 8

Container shelter/ Containeriberdachung / Abris sur containers

Kroftman CTS10 + CTSS8

Assembly manual
Montageanleitung
Manuel de montage

V5.0 20230926




Legend - Legende - Légende

01

#1

la/1a-1

N\ [~
AN

See next page

Part number

Detail number

pay attention

Step number

Dimensions in
millimeters

Chapter number

Sub chapter numbers

Green colored parts are
parts to add

Siehe nachste Seite
Teilenummer
Detailnummer

besondere Aufmerksamkeit

Schritthummer

Abmessungen in Millimeter
Kapitelnummer

Unterkapitelnummern

Grin gefarbte Teile sind
Teile zum Hinzufiigen

Voir page suivante
Numéro de piece
Numeéro de détail
Faites attention

Numéro d’étape

Dimensions en millimétres
Numéro dechapitre

Numéros de sous-chapitres

Les parties colorées en vert
sont les parties a ajouter



Tools / Werkzeuge / Outils




Contents — Inhalt — Contenu

Parts identification for roof frame and base rails
Teilekennzeichnung fiir Dachrahmen und Grundtrager
Identification des piéces pour le cadre de toit et les rails de base

Parts identification for front wall / back wall frame
Teilekennzeichnung fiir Vorderwand-/Riickwandrahmen
Identification des pieces pour le cadre de la paroi avant / de la paroi
arriere

Parts identification for front wall / back wall cover
Teilekennzeichnung fiir Vorderwand-/Riickwandabdeckung
Identification des piéces pour le couvercle de la paroi avant / de la
paroi arriere

Parts identification for roof cover
Teilekennzeichnung fiir die Dachabdeckung
Identification des piéces pour la couverture du toit

20




Installation of the base rails and roof frame
Montage der Grundtrager und des Dachrahmens
Installation des rails de base et du cadre de toit

22
la. Installation of the base rails
Einbau von Bodenschienen
Instalation des rails de base
24
Ib. Installation of the arches and purlins
Einbau der Gewolbe und Pfetten
Mise en place des arcades et des pannes
36

2.

Installation of the front wall / back wall frame
Einbau des Vorderwand-/Rickwandrahmens
Installation du cadre de la paroi avant / de la paroi arriere

44




3.

Installation of the roof cover
Einbau der Dachabdeckung
Installation de la couverture du toit

58

4.

Installation of the front wall / back wall cover
Montage der Vorderwand-/Riickwandabdeckung
Installation du couvercle de la paroi avant / de la paroi arriére

69




L=6m

L=18m

[=24m

im

- 1 package 6m
- 1 roof cover

- 1 base package 12m
- 2 roof covers

- 1 package 12m
- 1package 6m
- 3 roof covers

- 2 package 12m
- 4 roof covers

-1 6m Paket
- 1 Dachabdeckung

-1 12m Paket
- 2 Dachabdeckungen

-1 6m Paket
-112m Paket

- 3 Dachabdeckungen

-2 12m Paket

- 4 Dachabdeckungen

- 1 paquet de 6m
- 1 kits de toiture

-1 paquet de 12m
- 2 kits de toiture

- 1 paquet de 6m
-1 paquet de 12m
- 3 kits de toiture

-2 paquet de 12m
- 4 kits de toiture

Optional for all types:

1 or 2 End wall Frames

1 or 2 End wall Covers with roll up system




What is in the Crate for a CTS8 frame

Qry Qry .

Part cTS306 | cTs812 Description Length
18 4 4 Ratchet - 2inch 0
17 2 2 Ratchet_plate 0
16 2 2 Ratchet_plate 0
15 4 4 Plastic Insert End Cap 80x40 0
14 4 4 End Cap 32mm 0
13 2 2 Tension Tube 2200
12 4 10 Roof cover tension tube 2045
11 8 16 U-Bracket Block Ratchet 0
10 4 8 Block Ratchet 2" Right Handed 0
9 4 8 Block Ratchet 2" Left Handed 0
8 8 20 Connector Strip Base Rails Container Tops 180
7 21 42 Purlin 2063
6 8 14 Truss Short 759
5 8 14 Truss Long 2300
4 4 7 Tube 1013
3 8 14 Tube 1250
2 2 2 Rectangular tube and round tub welded 2100
1 4 10 Rectangular tube and round tub welded 2009

BO-7 4 4 Hexagon Head Screw M10x25 + Lock Nut + Washer 25

BO-3 36 76 Hexagon Head Screw M10x110 + Lock Nut + Washer 110

BO-2 32 53 Mushroom Bolt M10x100 + Lock Nut + Washer 100

BO-1 60 108 Mushroom Bolt M10x90 + Lock Nut + Washer 90




What is in the Crate for a CTS10 frame

QTyY QTyY —

Part 151006 | cTS1012 Description Length
18 4 4 Ratchet - 2inch 0
17 2 2 Ratchet_plate 0
16 2 2 Ratchet_plate 0
15 4 4 Plastic Insert End Cap 80x40 0
14 4 4 End Cap 32mm 0
13 2 2 Tension Tube 2200
12 4 10 Roof cover tension tube 2045
11 8 16 U-Bracket Block Ratchet 0
10 4 8 Block Ratchet 2" Right Handed 0
9 4 8 Block Ratchet 2" Left Handed 0
8 8 20 Connector Strip Base Rails Container Tops 180
7 21 42 Purlin 2063
6A 8 14 Truss Short 1790
5 8 14 Truss Long 2300
4 4 7 Tube 1013
3 8 14 Tube 1250
2 2 2 Rectangular tube and round tub welded 2100
1 4 10 Rectangular tube and round tub welded 2009

BO-7 4 4 Hexagon Head Screw M10x25 + Lock Nut + Washer 25

BO-3 36 76 Hexagon Head Screw M10x110 + Lock Nut + Washer 110

BO-2 36 57 Mushroom Bolt M10x100 + Lock Nut + Washer 100

BO-1 56 104 Mushroom Bolt M10x90 + Lock Nut + Washer 90




What is in the Crate for a CTS8 end wall

Part QTY |Description Lenght
78 4 |Twist Lock System U-Profile 0
77 4 |Twist Lock System Plate 0
75 2 |Twist Lock System Tube 1790
76 2 |Twist Lock System Tube 1990

28A 4 |Fr/Bk wall PVC cover tension tube 1500

26A 2 |Wind Brace L+R 1166
33 4 |Ground Peg 16x960 960
30 10 |Tube Clamp 76mm 0
28 4 |Fr/Bk wall PVC cover tension tube 1318
27 2 |Wind Brace L+R 2226
26 2 |Wind Brace L+R 1923
24 1 |Horizontal Beam Door 1707
23 1 |Horizontal Beam Door 1810
22 2 |Top column CTS8 FW/BW 1778
21 2 |Fr/Bk wall bottom vertical tube for frame 2224
20 2 |Base Plate ISO and HC Containers 0
14 8 |End Cap 32mm 0

BO-8 4 |Mushroom Bolt M10x100+Lock Nut+Washers DIN 9021+436 0

BO-4 10 |Hexagon Head Screw M10x40 + Lock Nut + Washer 40

BO-2 2 |Mushroom Bolt M10x100 + Lock Nut + Washer 100

BO-1 14 |Mushroom Bolt M10x90 + Lock Nut + Washer 90

10




What is in the Crate for a CTS10 end wall

Part QTY |Description Lenght
78 4 |Twist Lock System U-Profile 0
77 4 |Twist Lock System Plate 0
75 2 |Twist Lock System Tube 1990
76 2 |Twist Lock System Tube 2090

28A 4 |Fr/Bk wall PVC cover tension tube 1500
26B 2 |Wind Brace L+R 1978
25B 2 |Wind Brace Top 1165

25A 2 |Wind Brace Top 1281
33 4 |Ground Peg 16x960 960
30 14 |Tube Clamp 76mm 0
28 4 |Fr/Bk wall PVC cover tension tube 1318

27B 2 |Wind Brace L+R 1417
26 4 |Wind Brace L+R 1923
24 1 |Horizontal Beam Door 1707
23 1 |Horizontal Beam Door 1810

22B 2 |Top column CTS10 FW/BW 2026
21 2 |Fr/Bk wall bottom vertical tube for frame 2224
20 2 |Base Plate ISO and HC Containers 0
14 8 |End Cap 32mm 0

BO-8 4 |Mushroom Bolt M10x100+Lock Nut+Washers DIN 9021+436 0

BO-4 14 |Hexagon Head Screw M10x40 + Lock Nut + Washer 0

BO-2 2 |Mushroom Bolt M10x100 + Lock Nut + Washer 0

BO-1 22 |Mushroom Bolt M10x90 + Lock Nut + Washer 0

11




What is in the box for a CTS8 main cover

Part QTY [Description Length
61 2 |Main Cover rope 15000
61 2 |Main Cover rope 15000
62 8 |Roof cover tension tube strap 850
60 1 |Main Cover CTS8 Sadle Roof

What is in the box for a CTS8 end wall cover

Part QTY |Description Lenght

BO-9 2 |Wire Rope Simble 8mm 0

BO-10 2 |Wire Rope Clamp 8mm 0
43 72 |Tie wrap Length 500mm 500
41 8 [Ratchet with nylon strap 1300
40 1 |Cover with door End Walll CTS8 Sadle Roof flat 0

What is in the box for a CTS10 main cover

Part QTY |Description Length
61 2 |Main Cover rope 15000
61 2 |[Main Cover rope 15000
62 8 |Roof cover tension tube strap 850
60 1 |Main Cover CTS10 Sadle Roof

12



What is in the box for a CTS10 end wall cover

Part QTY |Description Lenght
BO-9 2 |Wire Rope Simble 8mm 0
BO-10 2 |Wire Rope Clamp 8mm 0
43 72 |Tie wrap Length 500mm 500
41 8 |Ratchet with nylon strap 1300
40 1 |Cover with door End Walll CTS10 Sadle Roof flat 0
What is in the package for the roll-up cranck
Part QTY |Description Length
- 4 |Self-drilling Screw Panhead (DIN7504N) PH 13
47 1 |Connector Double Keder Profile
46 2 |Double Keder Profile 2000
45 1 |Crank 228cm + Worm Gearbox

13




Parts identification for roof frame and base rails
Teilekennzeichnung fiir Dachrahmen und Grundtrager
Identification des pieces pour le cadre de toit et les rails de base

14



=f=Extra options
" B stzliche Optionen
lOptions supplémentaires | DIN985

M10 DIN125A

0
DIN603

TCA0008

TCA0052] >

DIN985 M10x90
M10 piN125A 13 ¢ 76
DIN985 M10 il
DIN603 12 8 75
M10  piN125A M10x100 N L
M10 51N931
M10x110 o
DIN985
6A - CST10 M1o DIN125A
) M10
6-CST8 ‘ DIN933
/ M10x25
!50-7
8 L 8 - -




Parts identification for front wall / back wall frame
Teilekennzeichnung fiir Vorderwand-/Riickwandrahmen
Identification des pieces pour le cadre de |a paroi avant / de la paroi arriere

16



23

22B - CTS10
22-CTS8

“
|/28
i

28A

=

N

26B - CTS10
26A - CTS8

=t=Only for CTS10
B\ far CTS10
I IUniquement pour CTS10

DIN985 M10 DIN985 M10

DIN125A M10
DIN603 M10x90

DIN125A M10
DIN933

M10x40

17



Parts identification for front wall / back wall cover
Teilekennzeichnung fiir Vorderwand-/Riickwandabdeckung
|dentification des piéces pour le couvercle de la paroi avant / de la paroi arriere

18



19



Parts identification for roof cover
Teilekennzeichnung fiir die Dachabdeckung
|dentification des pieces pour la couverture du toit

20






1

Installation of the base rails and roof frame
Montage der Grundtrager und des Dachrahmens
Installation des rails de base et du cadre de toit

13mm &17mm

[ e

22



CTS10 - 980+3cm
CTS8 - 779+3cm

23

CTS10 - 980+3cm
< CTS8 - 779+3cm

=I=Place the containers parallel and at the specified distance

B Stellen Sie die Behalter parallel und mit dem angegebenen
Abstand auf

I IPIacer les récipients parallelement et a la distance spécifiée




1

Installation of the base rails and roof frame
Montage der Grundtrager und des Dachrahmens
Installation des rails de base et du cadre de toit

1a
Installation of base rails
Einbau von Bodenschienen
Installation des rails de base

24

13mm & 17mm

v

-



El—ZLeft side
B ke Seite
B [Bcote gauche

== - .
z|§Base rail installation
-Montage der Grundschiene
I Ilnstallation du rail de base

BO-3

I

CTS1006: 2x 1 CTS806: 2x 1 1
CTS1012: 5x 1 CTS812: 5x 1
CTS1018: 8x 1 CTS818: 8x 1
CTS1024: 11x1  CTS824: 11x 1

25



=I=Place the base rails, one by one, on top of the
container and connect them

-Legen Sie die Bodenschienen nacheinander
auf den Container und verbinden Sie sie

I IPIacer les rails de base, un par un, sur le dessus
du conteneur et les relier.

==\ eft side
B e Seite
I lCété gauche

Y
4




=t=Right side
Rechte Seite
B Hcote droit

=I=Base rail installation
-Montage der Grundschiene
BO-3 I Ilnstallation du rail de base

2X
11
10
1 BO-3

2X

BO-3 1
2%

2X

7

CTS1006: 2x 1 CTS806: 2x 1
CTS1012: 5x 1 CTS812: 5x 1
CTS1018: 8x 1 CTS818: 8x 1
CTS1024: 11x1  CTS824: 11x 1

27



=E=Right side
B Rechte Seite
I IC(‘)té droit

BO-3
4x 1

=t=Place the base rails, one by one, on top of the

container and connect them

B cgen Sie die Bodenschienen nacheinander
auf den Container und verbinden Sie sie
I IPIacer les rails de base, un par un, sur le dessus

du conteneur et les relier.

L\

BO-3
4x

AWM

—

B O

W\



=I=Place and symmetrically align the base rail on top of the container

Setzen Sie die Bodenschiene auf den Container und richten Sie

sie symmetrisch aus.

I IPIacer et aligner symétriquement le rail de base sur le dessus du
conteneur.

29



o] L

z=h==Brackets placement for a container top without any end walls.
-Platzierung der Halterungen fur einen Containeraufsatz ohne Stirnwande.
I IPIacement des supports pour un dessus de conteneur sans parois d'extrémite.

=T=Place the delivered type of clamps (TCA0008 or TCA0052) as close as possible to the position of the arches.

-Setzen Sie die mitgelieferten Klammern (TCA0008 oder TCA0052) so nah wie mdglich an die Position der Bogen.
IPIacer les pinces livrées (TCA0008 ou TCA0052) le plus prés possible de la position des arcs.

30



=1=Brackets placement for a container top with front wall
and back wall.
-Platzierung der Halterungen fur einen Containeraufsatz
mit Vorderwand und Ruckwand.
IPIacement des supports pour un dessus de conteneur
avec paroi avant et paroi arriere.

31



=I=Brackets placement for a container top with front wall or back wall.

-Platzierung der Halterungen fir einen Containeraufsatz mit
Vorderwand oder Ruckwand.

I IPIacement des supports pour un dessus de conteneur avec paroi
avant ou paroi arriere.

32



=I=Place the provided clamps in position and tighten the M12 red bolts to 75Nm.
B p|atzieren Sie die mitgelieferten Klemmen und ziehen Sie die roten M12-
Schrauben mit 75 Nm fest.
I IPIacez les colliers fournis en position et serrez les boulons rouges M12 a
75 Nm.

33



[

|

=t=Same for all clamps

B Gleich fur alle Klammern

I Ildentique pour toutes les pinces

=f=Place the base rail between the two bolts, install the plate and secure everything by
tightening the nuts (don't fully tighten them)
Platzieren Sie die Basisschiene zwischen den beiden Bolzen, bringen Sie die Platte
an und sichern Sie alles durch Anziehen der Muttern (ziehen Sie sie nicht ganz fest).
B [ Placez le rail de base entre les deux boulons, installez la plaque et fixez le tout en
serrant les écrous (ne les serrez pas complétement).

34






1

Installation of the base rails and roof frame
Montage der Grundtrager und des Dachrahmens
Installation des rails de base et du cadre de toit

b

Installation of the arches and purlins
Einbau der Gewdlbe und Pfetten
Mise en place des arcades et des pannes

36




XA

6A - CTS10

6-CTS8

3/4/5/6-CTS8
3/4/5/6A-CTS10

)

/ 5

6A-CTS10

6-CTS8
3/4/5/6-CTS8

3/4/5/6A-CTS10

37



- BO-7
18

Front arch installation
-Einbau des Frontbogens

e
-

I Ilnstallation de l'arceau avant

o)
=]

38



Back arch installation
B inbau des Ruckenbogens

1
[

I I[nstallation de l'arceau arriere

]
=1

39



=t=Middle arches installation
-Einbau der mittleren Bogen
I Ilnstallation d'arcs médians




=I=Check bolts every 3 months and tighten if necessary.
B\ ttern alle 3 Monate uberprufen und festziehen wenn nétig.
I IVérifiez les écrous tous les 3 mois et serrez-les si nécessaire.

=l=After placing the arches, tighten the clamps's bolts according to picture

Nachdem Sie die Bogen angebracht haben, ziehen Sie die Schrauben
der Klammern gemal} der Abbildung an.

I IAprés avoir place les arcs, serrer les boulons des pinces selon l'illustration.

.

41



42



43

=t=Same steps for the rest of the parts "7"

-Dieselben Schritte fur die restlichen Teile "7".

B [Procédez de la méme maniére pour le reste
des pieces "7".




2

Installation of the front wall / back wall frame

Einbau des Vorderwand-/Riickwandrahmens

Installation du cadre de la paroi avant / de la
paroi arriere

0

44



) . .

=t=Front wall / back wall installation
Vorderwand-/Ruckwandmontage

I Ilnstallation en paroi avant / en paroi arriére

=l=Pace the standing legs (20) in the same plane as front arch (A), 3360mm from each other and at equal distances from the containers.
Die Standbeine (20) werden in der gleichen Ebene wie der vordere Bogen (A) in einem Abstand von 3360 mm zueinander und in
gleichem Abstand zu den Containern aufgestellt.

I IPIacer les jambes debout (20) dans le méme plan que l'arc frontal (A), @ 3360 mm l'une de l'autre et a égale distance des bacs.

3360mm -

I— —_—

45



—f=Place the ground pins at 45°
B o tzieren Sie die Erdnageln in einem Winkel von 45°.
I IPIacer les broches de terre a 45°.

46



22B - CTS10

22 - CTS8
!i 29B - CTS10
22 - CTS8

22B - CTS10
22 - CTS8

21

21

47



48



49



BO-2

50



27

26 & 27B - CTS10
27 CTS8

27B

26

51




: 26 & 27B - CTS10
27 - CTS8

|

52

26 & 27B - CTS10 BO-4
27 -CTS8




26

5

BO-1
2X

26B -CTS10
26A-CTS8

26

53

26B -CTS10
26A-CTS8

26

26B -CTS10
26A-CTS8



26 & 26B - CTS10
26 & 26A - CTS8

BO-4

26 & 26B - CTS10
26 & 26A - CTS8

54



=I=This page is only for CTS10
Diese Seite ist nur fur CTS10

I ICette page est uniquement
pour CTS10

)




== This page is only for CTS10
W) Scite ist nur fir CTS10

ICette page est uniqguement

pour CTS10 "

25A [ 25B




& =l=Same steps for back wall
-Dieselbe Schritte fur die Ruckwand
' I IMémes etapes pour la paroi arriere

Y



3

Installation of the roof cover
Einbau der Dachabdeckung
Installation de la couverture du toit

v

58



) place the first roof cover over the roof's frame, unfold the cover, insert 3 tensioning tubes through special pockets (on one side) and use roof
cover's straps to pull the cover over the frame

B UM die erste Dachabdeckung uber den Rahmen des Daches zu legen, klappen Sie die Abdeckung auf, stecken Sie 3 Spannrohre durch spezielle
Taschen (auf einer Seite) und ziehen Sie die Abdeckung mit den Riemen der Dachabdeckung tuber den Rahmen.

I IPour placer la premiére couverture de toit sur la charpente, dépliez la couverture, insérez 3 tubes de tension dans des poches spéciales (d'un cbté)
et utilisez les sangles de la couverture de toit pour tirer la couverture sur la charpente.

59




%Keep in mind the main wind direction, to not have water infiltrations between the overlap of the covers
Beachten Sie die Hauptwindrichtung, damit kein Wasser zwischen den Uberlappungen der Abdeckungen eindringt.
I ITenir compte de la direction principale du vent, afin d'éviter les infiltrations d'eau entre les chevauchements des couvertures.

i

=I=Both left and right orientations are possible
Sowohl die linke als auch die rechte Ausrichting IST mdglich

I ILes orientations gauche et droite sont possibles
J

=t=Use the ropes of the cover to unfold it and place it over the roof's frame
B 5 enutzen Sie die Seile der Abdeckung, um sie zu entfalten und Uber den Rahmen des Daches zu legen.
I IUtiIisez les cordes de la couverture pour la déplier et la placer sur la charpente du toit.

60



Installieren Sie die Seile und ziehen Sie sie fest an
I Installer les cordes et les serrer a fond

{%Install the ropes and fully tighten them

N
3
61—
N ‘
W
S
N
AN M
. el
= Y

61



] L2

=t=Do the same for the second roof cover
Das Gleiche gilt fur die zweite Dachabdeckung
l IFaire de méme pour la deuxieme couverture de toit

62



§+:<.:Keep in mind the main wind direction, to not have water infiltrations between the overlap of the covers
Beachten Sie die Hauptwindrichtung, damit kein Wasser zwischen den Uberlappungen der Abdeckungen eindringt.
I ITenir compte de la direction principale du vent, afin d'éviter les infiltrations d'eau entre les chevauchements des couvertures.

=t=Both left and right orientations are possible
Sowohl die linke als auch die rechte Ausrichting IST mdglich
ILes orientations gauche et droite sont possibles

=f=Use the ropes of the cover to unfold it and place it over the roof's frame

B 5 cnutzen Sie die Seile der Abdeckung, um sie zu entfalten und Uber den Rahmen des Daches zu legen.
I IUtiIisez les cordes de la couverture pour la déplier et la placer sur la charpente du toit.

.

63



= Install the ropes and don't fully tighten them
B | stallieren Sie die Seile und ziehen Sie sie nicht vollstandig fest.
I I Installer les cordes et ne pas les serrer complétement

e
=1

64




== After placing both roof covers, install the tensioning tubes on both
sides of the covers (cut the last tube "13" to fit)

!Nach dem Aufsetzen der beiden Dachhauben die Spannrohre auf
beiden Seiten der Hauben anbringen (das letzte Rohr "13"
passend zuschneiden)

I IAprés avoir placeé les deux couvertures de toit, installez les tubes
de tension des deux cotés des couvertures (coupez le dernier tube
"13" pour I'adapter).

65




] =

=T=After placing the tensioning tubes, tighten all ropes.
Ziehen Sie nach dem Anbringen der Spannrohre alle Seile fest.
I IAprés avoir place les tubes de tension, serrez toutes les cordes.

61




s

=T=Use a knife to make a cut for the straps

I IUtiIiser un couteau pour découper les sangles.

Schneiden Sie die Bander mit einem Messer ein

=I=Use the "42" straps and the "9", "10" ratchets to stretch the roof cover
B\/crwenden Sie die Gurte "42" und die Ratschen "9" und "10", um die

Dachabdeckung zu spannen.

I IUtiIiser les sangles "42" et les cliquets "9", "10" pour tendre la

couverture du toit.

=F=Same on the other side
Das Gleiche auf der anderen Seite
I Ildem de l'autre cote

67

12113



=f=Cut a hole in the first cover, insert the strap of the second cover through it, attach the strap to the ratchet and tighten the strap
Schneiden Sie ein Loch in die erste Abdeckung, fliihren Sie den Gurt der zweiten Abdeckung hindurch, befestigen Sie den Gurt an der Ratsche und ziehen Sie
den Gurt fest.

IDécoupez un trou dans la premiére couverture, insérez la sangle de la deuxiéme couverture a travers ce trou, attachez la sangle au cliquet et serrez la sangle.

68



A

Installation of the front wall / back wall cover
Montage der Vorderwand-
/Rickwandabdeckung
Installation du couvercle de la paroi avant / de
la paroi arriere

69



70



71

%First, secure the cover with 4 zip ties.

B Sichern Sie zunachst die Abdeckung
mit 4 Kabelbindern.

I ITout d'abord, fixez le couvercle a l'aide
de 4 colliers de serrage.

ﬁSeemg from the inside
-Der Blick von innen
I IVoir de l'intérieur




=l=Insert the 28 & 28A tubes inside the shown pockets
-Setzen Sie die Rohre 28 und 28A in die abgebildeten Taschen ein.
I Ilnsérer les tubes 28 et 28A dans les poches indiquées.

72



73



E z . . .
%Seelng from inside
B \/on innen gesehen
B 1 Voir de lintérieur

=1=The cover's flaps must go around the 75 & 76 tubes.
ENDic Klappen der Abdeckung miissen um die Rohre 75
und 76 herumgehen.

I ILes rabats du couvercle doivent passer autour des tubes 75 & 76.

74

......



=F=Install the rest of Zip ties to secure the cover on the frame
— Befestigen Sie die restlichen Kabelbinder, um die Abdeckung am Rahmen zu sichern.
I Ilnstaller le reste des attaches de fermeture éclair pour fixer le couvercle sur le cadre.




Y/ /4
T

=l=Use a knife to make a cut for the raps
'‘Schneiden Sie die Plane mit einem Messer ein
I lUtiIiser un couteau pour découper les sangles.

=f=Use ratchets to tighten the cover
-Spannen Sie die Plane mit den Spanngurten
lUtiIiser des cliquets pour serrer le couvercle



=1=Roll up the extra bottom cover and tie it with zip ties

Eollen Sie die zusatzliche untere Plane auf und
binden Sie sie mit Kabelbindern fest.

I IEnrouIer la couverture inférieure supplémentaire et
I'attacher a I'aide d'une fermeture éclair.

=f=Not applicable for High Cube
Nicht anwendbar fur High Cube
B BNon applicable pour le High Cube




e

%Door mechanism installation
-Einbau des Turmechanismus
I Ilnstallation du mécanisme de la porte

78



=1=Insert the door mechanism through its special pocket in the door
(cut extra material) and attach the handle.

Eﬂhren Sie den Turmechanismus in die dafiir vorgesehene Tasche
in der Tur ein (schneiden Sie zusatzliches Material ab) und
befestigen Sie den Griff.

I Ilnsérez le mécanisme de la porte dans la poche prévue a cet effet
dans la porte (coupez le matériau supplémentaire) et fixez la
poignee.




] 2] .
=t=Use ropes to tie the door cover
B Scile zum Verschniiren der Turabdeckung verwenden

I IUtiIiser des cordes pour attacher le couvercle de la porte &
S

5
7
o

80



=I=Use the front ratchets to secure the roof cover's flap
B Sichern Sie die Klappe der Dachabdeckung mit den
vorderen Ratschen

I IUtilisez les cliquets avant pour fixer le rabat de la
couverture de toit.

=T :
=t=Same for the back side

B Dasselbe gilt fur die Ruckseite
I Ildem pour l'arriere

81







	Front page
	Legend
	Tools
	Content
	PL for frame and base rails
	PL for FW/BW frame
	PL for FW/BW cover
	PL for Roof Cover
	1
	1a
	1b
	2
	3
	4



